Panasonic

IMikERAE [T EEE]
I7hEI=vY bk

== Y G-501US

COEQRE, NFYZyIERESEVEIFOEE, FTEICHYNESTTVET,

® MILFAEZ LK BRADIA. ELLREITHEFENCES,
FAEBOBREGAEL. HHhETEZRALZS,

® " DERFRBAZEIIKUICREL TSEELY,

& MfAE ¢ HEmE

1) T7Ey b, EEFZERBICEEL. BEAY FIC (T7MELI=v ) ZE : YG-501US (YG-501UH A)
DYUEEBERYMSFTET, I7HKERAA T3 v HS

(2) I7RESLVEBHAORBEZERLET, T T oA —5

(3) REERA v FEEBRMEREOMEEBICERLET

syus— ]

BEAY R (YG-501UH) OEIESRBAZLEHET SSD50-25
BRLTLEEL,

I7ty k 2 I7twy }‘%I-‘
¥ T4 L2 —BEF
) W3000-459445

I 74

N

Sy E— q- 3 BRI

B
< 4KB11006BAC

4 BEAALvF GSU10203
SOLfES (AC 100 V)

l BREBHTEA e — - :
(6 X 4) 5m

6 ANANTRILE (W SW ) : M6x 15, 4 {&

AIL (SNW ) - M6 x 18, 21

EX (SNWft) : M4 x20, 21&

- REDRHEANRIL. 2022F 3 A RENDLDTT,
© REDREARIE, ARD-OFELGLICEET S EAHYET,

(AEGEZELD TEE]
ARBERESNDGEL. RUERT-EXRZEVNERE L RZELEZARNEMEL. BELQ
BERIRELTESL,

INFYZwo ORI MR EHT
T 561-0854 ARMRAFELHHiRZAI3 TE 1818
© Panasonic Connect Co., Ltd. 2009 Printed in Japan

OMGT1412JE07
(7]



Panasonic

Operating Instructions [Installation]

Air Pressure Unit

wine Y G-D0TUS

® Before operating this product, please read the instructions carefully and save this manual for future use.
Please read the operating instructions of peripheral equipment together with it.

® First of all, please read “Safety precautions”.

‘ English version is the original instructions.

4 Installation

(1) Fix the "Filter and air regulator Set" and
"Solenoid Valve" to the power supply, and then
mount the "Air Cylinder" on the "Welding Head".

(2) Perform air piping and solenoid valve wiring.

(3) Connect the "Foot Pedal Switch" to the pressure
start at the rear panel of the power supply.

See the operating instructions of the welding head YG-501UH.
Filter, Regulator Set

¢ Parts Structure

{AIR PRESSURE UNIT)
MODEL No. YG-501US (for YG-501UH)

Composition of Main Unit

1 Air Cylinder

Air Piping
Connection RN

Air Cylinder

SOL signal (100 V AC)
To Power Supply Rear Terminal Block

Welding Head
YG-501UH

2 Filter,
Regulator Set

Regulator with filter
W3000-459445

3 Solenoid
Valve Solenoid valve

4KB11006BAC1

4 Foot Pedal GSU10203
Switch

5 Tube (6x4)

] )
5m
6 Hexagon Socket Head Cap Screw (including W and SW):
M6 x 15, 4 pcs.

Hexagon Socket Bolt (including SN and W): M6 x 18, 2 pcs.

Machine Screw (including SN and W): M4 x 20, 2 pcs.

® This operating instructions manual is based on the information as of March, 2022.
® The information in this operating instructions manual is subject to change without notice.

Panasonic Connect Co., Ltd.

1-1, 3-chome, Inazu-cho, Toyonaka, Osaka 561-0854, Japan
© Panasonic Connect Co., Ltd. 2009

Printed in Japan
OMGT1412JE07





